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INSPECTION CERTIFICATE
MECHANICAL COMPOSITION
ITEM| PCS DESCRIPTION SPECIFICATIONS HEAT No. | TENSILE | YIELD ELONG R/Asea | HARDNES
Mpa Mpa % % He
1 18 BLD 2" 150¥ RF. ASTM A-105-5 377 496 278 36 31 174
ASME SA-105-05
ASME B16.5-2003
NACE MR-0175-03/05
CHEMICAL COMPOSITION
ITEM| HEAT. No. C Mn P S Si Cu* Ni » Cr = Mo ~ Vo Nb CE
1 377 0.235 0.759 0.019 0.023 0.193 0.174 0.039 0.030 0.001 0.002 - (.38
'/,—-\ . -
) P
L f._l [ X% ﬁi}_i ;;
. Rl
: The sum of cooper, nickel, chromium, mokybdenum and vanadium shall not exceed 1.00 % ) Bﬂmm
The sum of chromium and molybdenum shall nol exceed 0.32% / ! R /
Ni+Cu)/15 R S
NOTE: FORGED ROLLED 1150°C -1200°C r\; o\ N
NORMALIZED S00°C AND ALLOWED TO COOL IN STILL AIR. gl




